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OPEN COMPRESSOR PARTS LIST (CONTINUED) 

MODEL 53-59 MODEL 67-76 
ITEM 

DESCRIPTION YORK YORK 
NO. QUAN. QUAN. 

PART NO. PART NO. 
156 BUSHING, PIPE, 3/s MPT X 1/4 NPT 023-05810 I --- -

157 BUSHING, PI PE, 3/4 X 1/2 023-04010 2 023-04010 4 
158 BUSHING, PIPE, OD HEX 3/4 X 1/4 --- - 023-04039 1 
159 BUSHING, PIPE, 3/4 NPTE X 3/4 NPTI --- - 023-04016 1 
160 BUSHING, PIPE, 3/s X 1/2 NPT --- - --- -

161 CONTROL SHAFT 029-11856 1 029-11856 1 
162 GASKET, 2 1/2 O.D. X 2 I.D. X 1/16 THK. t 028-00781 1 II 028-00781 1 
163 SHAFT CONTROL COVER 064-13909 1 064-13909 1 
164 SPECIAL WASHER 064-08815 1 064-08815 1 
165 SCREW, CAP 12 PT. HD. 1/2 - 20 UNF X 6 LG. 021-11998 1 021-11998 1 
166 LEVER, PRV DEVICE INTERNAL 364-28447 1 364-20399 I 
167 LEVER, PRV DEVICE SEE FIG.15 & 16 1 SEE F!G.25&26 1 
168 PlN INSERT, 3/32 DIA. X 1 1/s LG. 029-05900 - 029-05900 1 
169 SCREW, SPECIAL, 3/s - 24 UNF X 1 5/s LG. 064-10825 1 064-10825 1 
170 SCREW, SPECIAL, 3/s - 24 UNF X 2 3/4 LG. 064-28428 1 --- -

171 SCREW, SPECIAL, 1/2 - 20 UNF X 5 3/s LG. --- - --- -

172 FILL PIECE 064-28446 1 064-12328 3 
173 FILL PIECE 064-10821 1 --- -

174 LOCKWASHER, SPRING, 3/s 021-05269 1 021-10815 1 
175 LOCKWASHER, SPRING, 1/2 --- - --- -

176 PIN, COTTER 3/32 DIA. X 3/4 LG. 021-01083 1 021-01083 1 
177 NUT, HEX. REG. 3/s - 24 UNF 021-00474 3 --- -

178 NUT, HEX. REG. 1/2 - 20 UNF --- - --- -

179 ROD, ADJUSTABLE 064-10823 1 064-12314 1 
180 BEARING, ROD END SPHERICAL 029-08343 2 029-08343 2 
181 SCREW, SPECIAL 1/2 - 20 UNF - 3 X 1 3/4 LG. --- - --- -
182 SCREW, CAP HEX. HD., 1/4 - 20 UNC-2A X 3/4 LG. --- - --- -

183 SCREW, CAP HEX. HD., 1/4- 20 X 1 11 LG. 021-11914 2 021-11914 1 
184 SCREW, CAP HEX. HD., 1/4 - 20 X 1 1/2 LG. ---

- 021-02399 1 
185 SCREW, CAP 12 PT. HD. S/16 - 24 UNF X 1 3/ 4 LG. 021-11532 1 021-11532 1 
186 PIPE PLUG, 1/s NPTE HEX SOCKET HD. 023-01970 1 023-01970 1 
187 SCREW, CAP 12 PT. HD., S/16 - 18 UNC X 1 11 LG. 021-12039 8 021-12039 8 
188 SCREW, CAP 12 PT. HD., 3/s - 16 UNC X 1 1 1 LG. 021-11149 6 --- -

189 SCREW, CAP 12 PT. HD., 3/s - 16 UNC X 1 11 LG. 021-11141 19 021-11141 21 
190 SCREW, CAP 12 PT. HD., 3/s- 16 UNC X I" LG. 021-11175 13 021-11175 11 
191 SCREW, CAP 12 PT. HD., 3/s- 16 UNC X 1 11 LG. 021-11916 5 --- -

192 SCREW, CAP 12 PT. HD., 3/s - 16 UNC X 7/s LG. 021-11139 4 021-11139 4 
193 SCREW, CAP 12 PT. HD., 3/s - 16 UNC-3A X 2" LG. --- - 021-11917 6 
194 SCREW, CAP 12 PT. HD., 3/s - 16 UNC X 2 1/4 LG. --- - --- -
195 SCREW, CAP 12 PT. HD., 3/s - 24 NF X 1 11 LG. --- - --- -

t PARTS INCLUDED IN FIELD REPLACEMENT KIT - MODELS L TD53 & L TD59 - PART NO. 464-29624 
1111 PARTS INCLUDED IN FIELD REPLACEMENT KIT - MODELS L TD67 & L TD76 - PART NO. 464-29626 
e PARTS INCLUDED IN FIELD REPLACEMENT KIT - MODELS L TD85 & L TD95 - PART NO. 464-29628 
* PARTS INCLUDED IN FIELD REPLACEMENT KIT - MODELS LTDI08 & LTDl20 - PART NO. 464-29630 

MODEL 85-95 
YORK 

PART NO. 
QUAN. 

--- -

023-04010 4 
023-04039 I 
--- -

--- -

029-11856 1 
9028-00781 1 

064-13909 1 
064-08815 I 
021-11998 1 
364-21442 1 

SEE FIG.358:36 1 
--- -
--- -

--- -

064-09078 1 
064-09070 1 

064-09069 1 
--- -

021-05271 1 

021-01083 1 
--- -

021-10171 3 
064-09080 1 
029-07015 2 
064-09079 1 
--- -

021-11914 2 
--- -

021-11532 1 

023-01970 1 
021-12039 8 

---
-

021-11141 4 
021-11175 8 
021-11916 20 
--- -

--- -

021-11920 2 
021-11103 6 

MODEL 108-120 
YORK 

PART NO. 
QUAN. 

--- -

023-04010 2 
--- -

--- -

023-03987 1 

029-11856 I 
*028-00781 I 

064-13909 1 
064-08815 1 

SEE ITEM 57 1 
364-22708 1 

SEE FIG.43 &44 1 
--- -

--- -

--- -

--- -

064-09070 2 
--- -

--- -
--- -

021-01083 2 
--- -

021-10171 2 
064-09080 1 
029-07015 2 
064-09079 1 
021-01379 2 
--- -
--- -

021-11532 1 
021-01970 1 
021-12039 12 
021-11149 4 
021-11141 10 
021-11175 32 
021-11916 14 
--- -

--- -
--- -

--- -

;;o 
;;,; 
-I 
C 
;;o 
aJ 
0 

cl � 
;o;;,; 
sJ 
,_.;s: 
a, 0 
Oo 
01 rn -..ir 
::0 0 
,, -I 




